DF125GKS-TZE 44

S

FOREWORD

When you are going to order parts you may take this booklet as reference
but any differences please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the
illustration with the size and appearance .Then with the no. in the
illustration you will find out the name, item code and quantity.

There will no notice to you ahead of any change of the information in this

booklet.




&TNH  ENGINE

Fr i) 3T AR E R
NO.| Code name Chinese Description
1 01010090 RENHLE Engine Assy

Parand

Ho2




S4TSR 44 CYLINDER HEAD ASSY

15

10
12 12
66 1313
oo 29
12 16 9@
131
i a1 L 4 R SR
NO.| Code name Chinese Description
1 | 231006-0101 | A4 s iEHIZHEM6 X 110 BOLT M6 X 110
2 | 231006-0102 | GB16674/NEIZHEM6X 20 BOLT M6X 20
3 | 231006-0103 TO4EEE6. 5X 1 X 12 WASHER 6.5X1X 12
4 | 231006-0104 | Cl00-2#<#IkAdi2HA | RIGHT COVER, CYLINDER HEAD
5 | 231006-0105 | S<HES TR BEFEME X 32 BOLT M6 X 32
6 | 231006-0106 | C100-KAtZE#RAL: (ATTC) SPARK PLUG
7 1231006-0107-2| C120 (4BH1) SESLAHS CYLINDER HEAD ASSY
8 | 231006-0108 | 70 K170/ E29. 6X 3. 2 0-RING 29.6X3.2
9 | 231006-0109 | 701 J= i (JAstEfk) COVER, VALVE CHAMBER
10 | 231006-011-2 | C120 (#a#1) A#Tk/A# | LEFT COVER, CYLINDER HEAD
11 | 231006-0111 |C100 MLk b (P ALFE4k) | UPPER COVER, CYLINDER HEAD
12 | 231006-0112 |l 3kas8k#pET7. 3X2.5X 14 WASHER 7.3X2.5X 14
13 | 231006-0113 | CLO0%T k25 25 LMz BRM6 (22 14 NUT M6
14 | 231006-0114 |GB5783MEH#EM6 X 25 (2= FH4E) BOLT M6 X 25
15 | 231006-0115 90D (JQ-4) INLET PIPE
16 | 231006-0116 |fil k583 pE7. 3X 2. 5X 14 WASHER 7.3X2.5X 14

23006-120

CI120(F8 80D AT Sk B,

CYLINDER HEAD ASSY

SELUERfE  CYLINDER ASSEMBLY

F 3




- —C0

| .\
4—0O IN
Pt
] La gl
®© o |
] st @0 13 1
1 2
o—11
I—12
7 5 G ¢ &y A
NO.| Code name Chinese Description
1 | 231006-0201 T0 AT E9. 5 BUSH 9. 5
2 | 231006-0202 |704E7 3% & 8X10.8X 1. 5| RECTANGLE RING 8X10.8X1.5
3 | 231006-0203 C100%ENFH8 X 14 X7 PIN 8X 14X 7
4 | 231006-0204 | 70MEFEEE & 14X 18. 2% 2.5 |[RECTANGLE RING 14X 18.2X2.5
5 | 231006-0205 CL10 R Gk 2 B B & GASKET ASSY, CYLINDER HEAD
6 | 231006-0206 | GB16674/NEIZHEM6 X 16 BOLT M6X 16
7 | 231006-0207 | 707 ELRE E Je (22 AEE) CLIP, HIGH VOLTAGE WIRE
8 | 231006-0208 |70GLIAFEIAIEREIZFEM6 X 23 BOLT M6X 23
9 (231006-0209-2| C120 TR (4B4T) CYLINDER BLOCK ASSEMBLY
10 | 231006-0210 | Cl10%%4 S 4H 4 (45) GUIDE CHAIN ROLLER SET
11 | 231006-0211 |70SFas%hss 8. 5X 1. 5X 14 WASHER 8.5X1.5X14

12 | 231006-0212 | 70k Hh C2%8E) GUIDE CHAIN ROLLER PIN

13 | 231006-0213 | 704358 & 11. 5X16X2.5 |RECTANGLE RING 11.5X 16X 2.5

14 [231006-0214-2 C12055 R LA 4K 3 GASKET, CYLINDER BLOCK

15 | 231006-0215 |HLAARFEIAER:EREH8 X 12X T PIN 8X12X7
Fo4m




B2 S#1#) VALVE MECHANISM

iz a1 P EAD
NO.| Code name Chinese Description

1 | 231006-0301 705,114k VALVE COTTER

2 | 231006-0302 7O T2 g (L) SPRING SEAT

5 | 231006-0305 | T70-3#<[1N4MHERL & INNER SPRING, ASSY

6 | 231006-0306 70447 E 1 & SEAL, VALVE STEM

7 | 231006-0307 7035 1] INLET VALVE

8 | 231006-0308 T0HES 1] EXHAUST VALVE

12 | 231006-0312 0 1REHE ROCKER ARM ASSEMBLY, VALVE
13 | 231006-0313 10O TR ROCKER SHAFT

14 | 231006-0314 | mHFefifF (Fi7k16003. 16002) GAMP SHAFT COMP

15 | 231006-0315 T01E I B EEFE TIMING DRIVEN SPROCKET
16 | 231006-0316 | T7OIEREEHEIZFEME X 12 BOLT M5X 12

17 | 231006-0317 T08E KK KB A A CHAIN ADJUSTING SET
18 | 231006-0318 7055 2 5k BB O AXLE, TENSIONER LEVER
19 | 231006-0319 T08E 6K BTG CHAIN TYHT SET

20 | 231006-0320 T0FE TR B G LIFTER ASSY

21 | 231006-0321 T0%5E 267K AT 3% SPRING

22 | 231006-0322 | HEMIZIEFLME14. 55X 1. 5X20 WASHER 14.5X1.5X20
23 | 231006-0323 7025 HHIRFEM14 X 1. 5 SEALING PLUG M14X 1.5
24 | 231006-0324 |FKEFHEMEIEG. 2X 1. 5X13 WASHER 6.2X1.5X13
25 | 231006-0325 | GB16674 K#EIHZEFEM6X 18 BOLT M6X 18

26 | 231006-0326 C1001E I 8 25 2H & (84) SPROKET CHAIN

Parand

F 5




A BhaMFE= RIGHT CRANKCASE COVER

‘IU L. —t= 00 ® | !

¥ 5 B %R O A
NO Code name Chinese Description

1 | 231006-0401 C1004LyH R & OIL RULER ASSY

2 | 2310060402 | CG125HLiH RO 18X 3 0-RING 18X 3

7 | 231006-0407 | Z100& 525 Fet4l A1 | CAM PLATE ASSEMBLY, CLUTCH
8 | 231006-0408 | 710045 Hi%h#FE 7 ( 8801) | COVER COMP. RIGHT CRANKCASE
9 | 231006-0409 | GB16674/NEIZHEM6 X 40 BOLT M6X 40

10 | 231006-0410 | Z100&E & a8 hfet4l42 | CAM PLATE ASSEMBLY, CLUTCH
11 | 231006-0411 TOENI Y8 X 12X 6. 3 PIN 8X 12X86.3




ZEHhEmAE2= LEFT CRANKCASE COVER

i B 5 D e SIS
NO.| Code name Chinese Description
1 | 231006-0411 TOENIBY8 X 12X 6. 3 PIN 8X 12X86.3
2 | 231006-0501 | Z-ph#d4E T 25 (64% 8801) | FRONT PART, L.CRANKCASE COVER
3 | 231006-0502 | C100/ Hh%h#H 5 @ ( 8801) |BACK PART, L.CRANKCASE COVER
4 | 231006-0503 | GB16674/NEHZEFEM6 X 28 BOLT M6 X 28
5 | 231006-0504 | GB16674/NHIZH4EM6 X 50 BOLT M6 X 50
6 | 231006-0505 | GB16674/NELMZEKEM6 X 32 BOLT M6X 32
7 | 2310060506 | GB16674/NEHIZHEM6X 70 BOLT M6X70
8 060005 KL= Large viewing hole cover




BEAS2 M CLUTCH ASSY

|
5 6 T 8
L]
° ‘ 00 0
BREER
[ 13 14 15 16 17
5 5 o 4R A
NO.| Code name Chinese Description
A | 231006-0600 AR 2oy Clutch ASSY
1 | 231006-0601 | Z125-28E5-& s L ah#% 40t DRIVE PLATE COMP
2 | 231006-0602 2100 & e g E ALIGNING SLIDING BUSH
3 | 231006-0603 212528 A AR & CLUTCH DASH POT SLIPCOVER
4 | 231006-0604 | Z125-28#F94 %% FAAS CLUTCH TOP PLATE
5 | 231006-0605 | Z100E 425 MBHEEHE OUTER FRICTION DISK A
6 | 231006-0606 | Z100% 428 5l BB DRIVE FRICTION DISK
7 | 231006-0607 2100 &4y MRAH CLUTCH BELOW PLATE
8 | 231006-0608 1085 f a2 el ELASTIC CHECK RING
9 | 231006-0609 | Z100% & 2e 22 i ;i SHOCK ABSORBER PLATE
10 | 231006-0610 GB894. 14845 CIRCLIP 45
11 | 231006-0611 7013 1A JoE 4 2 SLEEVE
12 | 231006-0612 A& (6000) BEARING (6000)
13 | 231006-0613 | GB819. 2824TM5 X 12 (FA4%) SCREW M5X 12
14 | 231006-0614 7100 &5 £ 43 Uity i END COVER, CLUTCH
15 | 231006-0615 70 & ay Bl i B LOCK NUT, CLUTCH
16 | 231006-0616 705 &5 A i 2 B DISH WASHER, CLUTCH
17 | 231006-0617 | Z100E & g o5 25 B 14 GASKET, END COVER
18 | 231006-0618 703 HhikFe R e CIRCLIP
19 | 231006-0619 72100 \Bh Ui 416 DRIVEN GEAR COMP
20 | 231006-0620 7100 :5h ik PRIMARY DRIVE GEAR
21 | 231006-0621 AUERHIE R HES AXLE SLEEVE

Parand

= 8

I




H;mZR R 0IL PUMP

|
4

5 5 B 44 R S/ A
NO.| Code name Chinese Description

1 | 231006-0701 C100M Ly 22 33 44 OTL PUMP ASSY

2 231006-0702 TONLIH Ze AL shEk s H & HUB DUMP CHAIN SPROCKET, OIL PUMP
3 | 231006-0703 TONLIH R BE S & BUSH, SPROCKET

4 | 231006-0704 TOHLIH L HE M ZH & STRAINER, OTL. FILTER




o4 LEFT CRANKCASE

i 5 P SEA A
NO Code name Chinese Description

1 | 231006-0801 [CLOO™ ML ALEE A (203mm) CYLINDER STUD BOLT A
2 | 231006-0802 B (6001) BEARING (6001)

3 | 231006-0803 H7K (6203) BEARING (6203)

4 231006-0804 CLO0-2#8 LA (24 0 10. 5K FHEMED PIPE ASSY

5 | 231006-0805 | GBI6674/NEEHZFEM6X 60 (24 [1%F) BOLT M6 X 60

6 | 231006-0806 | 707 &4k E e (22 [H4E) CLIP, HIGH VOLTAGE WIRE
7 | 231006-0807 | 0B16674/NlZitMe X 45 (% F14%) BOLT M6 X 45

8 231006—0808 | GB16674/NSLUEAEME X 65 (22 F1%F) BOLT M6 X 65

9 | 231006-0809 | 70&I%hihEF17X29 X5 (T EA) OIL SEAL 17X29X5
10 | 231006-0810 |70#k48 M 11. 6x 24X 10 (TR OTL-SEAL 11.6X24X 10
11 | 231006-0811 T0% e P (2 HEE) CLIP, OVERFLOW PIPE
12 | 231006-0812 SD110D/E phhFH 4 & LEFT CRANKCASE BLOCK
13 | 231006-0813 CG125 I E L4510 X 14 PIN 10X 14

10 7




HHhEhsS  RIGHT CRANKCASE

—_—
i

iz 5 B 4 R SR

NO.| Code name Chinese Description
1 | 231006-0901 Hhzk (6201) BEARING (6201)

2 | 231006-0803 Hhi7K (6203) BEARING (6203)

3 | 231006-0902 SD1104 thhAa 4 & RIGHT CRANKCASE BLOCK
4 | 231006-0903 | SHELAKBEFB (195. 5mm) CYLINDER STUD BOLT B
5 | 231006-0904 | FUHIRZEEG M 12. 4X 2 X 20 WASHER 12.4X2X20
6 | 231006—-0905 | CG125DJJHMEZE (22 (4E) OIL DRAIN PLUG

11 W




BHEMIEAT E014 /55 ZE CRANKSHAFT CONNECT ING-ROD ASSY/PISTON

I 4
A
i A 7
\\H
5

5z 5 A ¢ S/ A
NO.| Code name Chinese Description

1

2 .

3 231006-1001 GY6UE ZEF Ak (C120) PISTON RING COMP

4

5 | 231006-1005 7075 ZE A 4 18 CHECK RING, PISTON PIN
6 | 231006-1006 C1207% & PTSTON

7 | 231006-1007 C120%F ZE4H PIN PISTON

A 231006-A C120 M i AT 5L i CONNECTING ROD COMP
8 | 231006-1008 7k (6304) BEARING (6304)

9 | 231006-1009 120 fh AT HE CONNECTING ROD COMP 3
10 707 584 X 12. 5 SEMICIRCULAR KEY

12 W




F54h2E4 TRANSMISSION MAIN, COUNTER SHAFT

R

< °

g =" &
4

¥ 5 B 4 R DA

NO.| Code name Chinese Description
1 | 231006-1101 SD110-1#F 420 & MAIN SHAFT, TRANSMISSION
231006-1101 Jt1EHAHE MAIN SHAFT, TRANSMISSION
2 | 231006-1102 | SD110-1#E|%HZ0 4 (115mm) | COUTERSHAFT TRANSMISSTON

3 | 231006-1103 | Cl00FBhBESE (420. 13) DRIVE SPROCKET
4 | 231006-1104 | GB5783#Z44:M6 X 10 (FA4%) BOLT M6X 10
5 | 231006-1105 703 BhAE S [ 52 FIXING PLATE, DRIVE SPROCKET

13 W




B+ 5454149 IDLER SETUP

5 5 e A ¢ A
NO.| Code name Chinese Description

1 | 231006-1201 | GB5783MZ#4:M6 X 20 (FH4%) BOLT M6 X 20

2 | 231006-0403 GB6170BELEMS (FEF) NUT 8

3 | 231006-1202 | IRl % HES. 5X0. 8X 20 WASHER 8.5X0. 8X 20
4 | 231006-1203 SD1 10505l 57 AR FIXING PLATE

5 | 231006-1204 SD1 1O RY 1 6 1t el PIVOT, REVERSE GEAR IDLER WHEEL
6 | 231006-1205 GB893. 1+ 26 CIRCLIP 26

7 | 231006-0612 A7 (6000) BEARING (6000)

8 | 231006-1206 SD110MIRY T4 REVERS IDLER

9 | 231006-1207 | BIREPEHE O AHEE 10X 1 X 16 WASHER 10X 1X 16
10 | 231006-1208 GB894. 14410 CIRCLIP 10

11 | 231006-1209 T0BIRY AL EH8 X 8 PIN 8X8

14 W




IR 14 GEARSHIFT MECHANISM

2

|

7

-

3
|

v

!
|
g I

¥ 5 S A ¢ N A
NO.| Code name Chinese Description
1F19]231006-1301—1 |SD1 1072838 sk & 44: (fRI14Y) 1+1 GEARSHIFT DRUM COMP

231006-1301-2|  3+17AF3 &30 14k (51R4)

GEARSHIFT DRUM COMP

2 | 231006-1302 | 7OAFFYESE7hE 448X 11 |BOLT, RETURN SPRINGN FIXING 8X11
3 | 231006-1303 S110E AR & LOCATING PLATE ASSY

4 | 231006-1304 C100 & A7 A 55 SPRING , LOCATING PLATE

5 | 231006-1305 |Z100#A4% ek (PUA49E3F) | 7100 shift arm assembly

7 | 231006-1307 YR LR A A (3+1) GEARSHIFT SWITCH LAMP

8 | 231006-1308 | GBS23HZ4IM6 X 12 (FH4E) SCREW M6 X 12

231006-1310 |CLOOAAEIT 5 i & B (K AR

GEARSHIFT SWITCH PRESSING PLATE

231006-1311 | 710085 & #% M8 A &

CONTROLLING ARM ASSEMBLY, CLUTCH

Parand

%15 T




FEEE L2 B MAGNETO COMP

11
[
¥ 5 O 4 R A
NO.| Code name Chinese Description
1 231006-1401 | WEHENLEE 404 (12V64%) | ROTOR ASSY, MAGNETO (with clutch)
2
3 | 231006-1403 | GB70. 1HB4TM8 X 15 (%) SCREW M8X 15
4 | 231006-1404 | BEemLE TF414 Q2V6RLHAsH) STATOR ASSY, MAGNETO
5 | 231006-1405 | 70%%HENLIERE (22 %8E) NUT
6 231006-1406 | GB16674/NTHZ2MME X 18 (FH4%) BOLT M6X 18
7 | 231006-1407 | GB5783MBFEM5 X 12 (F1%F) BOLT M5X 12
8 | 231006-1408 C1O0H#; HI ML LR FIXING PLATE, MAGNETO CABLE
9 231006-0206 | GB16674/NIZHEME X 16 (F14F) BOLT M6X 16

%16 71




/S &#L4) ELECTRIC STARTING MECHANISM

« 4

|

i 5 O 4R AR
NO Code name Chinese Description

1 | 231006-0504 | GB16674/NEHHEFEM6 X 50 BOLT M6 X 50

2 | 231006-1501 |/a3ahHMLEEA ( XZEL:220) STARTING MOTOR ASSY
5 | 231006-1504 | jaahEESAH A (6279 1)5F) | STARTING MOTOR DRIVE CHAIN
6 | 231006-1505 C100¥E 2 S & ASSEMBLY, GUIDE PLATE
8 | 231006-1507 GB894. 19411 CIRCLIP 11

9 | 231006-1508 | GB57834Z44M6 X 12 (F14E) BOLT M6X 12

10 | 231006-1509 C100J5 BhEEFS 2 AR PLATE, START CLUTCH
11 | 231006-1510 E T HLOEE6. 5X 1.8 0-RING 6.5X%1.8
12 | 231006-1511 C100 R yr £ 244 DISK INSULATOR

13 | 231006-1512 | C1OOBE L0 | 106. 8 X 2 0-RING 106.8X2
14 | 231006-1513 C100[ %% DISK INSULATOR

15 | 231006-1514 | & FHLMFE30X42X4.5 OIL SEAL 30X42X4.5
16 | 231006-1518 | C1O0FE%CIHEF19X30X5 OIL SEAL 19X30X5
17 | 231006-1517 | Cl00-7#j2 s KEEH S PLATE GEAR ASSY

4it, PE#EE PAPER GASKET .

ANT I-HEAT GASKET

17T W




1 2 3
|
4 5 1
8 9
ik B 5 o 4R EAD S
NO.| Code name Chinese Description
1 231006-1601 R B 4R Front Cover Gasket(L.)
2 | 231006-1602 T AR AR Right Block Gasket
3 231006-1603 T AR AR AR Middle Block Gasket
4 | 231006-1604 LK AR Cylinder Head Gasket (L.)
5 1231006-0214-2 C120 K FT kgt 110cc Cylinder Block Gasket(Aluminium)
6 [231006-0205-2| CI1205 Gl L2353 E 110cc Cylinder Head Gasket Assy (Aluminium)
7 1231006-1605-2 C120ML kA {4t £ Cylinder Head Gasket(R.)
8 231006-1606 ISk 4T3k Cylinder Head Cover Gasket
9 231006-1607 P 4L Intake Manifold Gasket

%18 T




FZR N EZEMIF FRAME AND ACCESSORIES

Fr =) O A R E A i
NO Code name Chinese Description

1 | 02012168-DF1256Ks-T e Frame ASSY

2 02012186 ZE 2R TR Frame front baffle

3 02011077 F R Bracket;battery

4 02012181 Je YRR AR/ i /e Bracket;rear fender;F&L
5 02012182 IEEE ) SR Y = Bracket;rear fender;R&L
6 02012183 IR S YA Y= Bracket;rear fender;F&R
7 02012184 et L2/ oA Bracket;rear fender;R&R
8 02012185 BRIy =1 Rear baffle

9 02012177 JaHF Rear armrest

10 02012211 Mige () Shed frame (left)

11 02012212 MR ) Shed frame (right)

12 02012178 B AT Front guard bar

13 02012170 B Front axle ASSY

14 02012171 Ap R A0 Bracket:seater

15 02012169 Ja~F X Rear fork

16 02012172 Wi 7K A 2l B S 48 mounting bracket;water can
17 12010026 WA Spray bar bracket

18 02012173 Ja 3 YR FEE S 2E Bottom bracket;Rear fork
19

20

21

22

23

24

25

26

27

019 W




WEEZRS. BIFEE Sttering ASSY, Swing arm

1
L -2
3
6
/ 4
5—§ K5
.-

5 5 I A K/ A
NO Code name Chinese Description
1 02030018 JimE UM i) Steering wheel
2 02030164 J7 A CGERD Steering wheel fixture
3 02030818 JiAs GERS) Universal joint (connector)
4 02030819 Jr AL Steering machine
5 02030015 J7 AN ERR Steering machine Cover
6 02030820 R AT BR Sk Steering rod ball joint
7 02030275 R 7E (651 #IRZS) Front steering angel (LF)
7 02030859 HIHE M 2 (8~T IR Front steering angel (LF)
8 02030276 BId A (65 #0IRA) | Front steering angel (RH)
8 02030860 B A (8~FECIRAE) Front steering angel (RH)
9 12020016 SRR AN 7512, 5%31%6 Steel dust cover 12.5%31%6
12
13

%020 T




%%l Brake system

Jr 5 P L A
NO.| Code name Chinese Description
1 04010131 Jii A LK Brake ASSY
2 04010131-1 R R Brake pump,upper
3 | 04010131-2 TR v Brake hose
4 04010131-3 e N Brake pump,Lower
5 04020060 4% (D 180X D 52mm) Brake Disc (®#180X®52mm)
6 190009 F18AJEHE Brake Pad F18A
7 12990004 T A0 7 28 Thread Clip

Fo21 W




51EEN &% Rear Transmission ASSY

F H = b3 & R X X &R #= v (Unit Pr
NO. Code name Chinese Description 0'ty $
1 02040438 Je Ml Rear axle

2 02040159 524530 126L link chain 530 126L

3 02040160 530%E 2k Chain Lock Link ( 530)

4 02012180 i 12X g8 b BE O {1 Tensioner rocker assembly

5 14020773 o X SR PR RE /N o Bush, Tensioner rocker

6 | 06990100-1 fude 1 Tugboats ASSY

7 07020136 BRI AR spring; chain tensioner

8 02040437 FhE (530 3818) Sprocket (530 38T)

9 02012167 HE AR Chain adjuster

10 02040426 HERE () Bearing seater(left)

11 02040427 BB (45 Bearing seater(right)

12 14020772 IEEEES Bush , rear axle

13 02040105 J5 5 2 P Rear wheel hub seat

14 02011053 T R 2 Bowl washer

15 FRIEM16 Spring Washer M16

16 TTFERERIM16 Slotted Nut M16

17 JF 1843, 0%40 Pin 3.0-40

22 T



Y\ AIFOMIEECONTROL ASSY & ACCESSORY

3 5)
- /6
ik 5 O A R gL %K
NO Code name Chinese Description
1 02012175 THT TSR Throttle pedal
2 06990016 BIR BEAR B TE & Brake Pedal Shoe
3 07020101 FARIAF R 5 Spring,throttle pedal
4 02012174 I ZE AR Brake pedal
5 | 07020095 TS Spring, brake pedal
6 07020007 METF b 3 Braking switch extension spring
7 02012179 TRI#% Hand brake
8 07020134 FRIEHH Hand brake torsion spring
9 06990075 ST Shift handle ball
10 02012176 A FF Gear shift lever
11 08020309 |y ]%k (L:780/47#%:110mm) | Throttle cable(L:780/St:110mm)
12 08020310 | XI1£k (L:700/47F242mm) | Choke cable(L:700/St:42mm)
13 08020308 HEARl2k (L:120/47F£100mm) | Hand brake cable (L:120/St100mm)
14 02012189 28 A B & Electrical box bush
15 02012188 FE 28 o [ e ik B A Fixing plate electrical box

23 W




B25, B4 Electrical parts, Wire

id 5 o 4 B E R it (Unit Pr
NO.| Code name Chinese Description
1 10010080 KITH K Switch headlight
2 10010081 VLIPS Switch horn
3 10010082 HRT R & House,switch
4 10080018 EREd Lock
5 109900702 B A ER Remote control flameout
6 01020041 4k F1L 2% (CM6321-R) Relay(CM6321-R)
7 01020021 gk L 2% Starter Relay
8 01020052 RUKEE Spark unit
9 01020010 R Coil,comp,ignition
10 10070001 P LA Horn
11 09010083 JIERST Headlight
12 | 09010083-1 led KAT AT LED headlight bulb
13 | 090100832 R EAT T Position lamp bulb
14 09030004 T Taillight
15 | 09030004-1 FEAT T Bulb, taillight
16 01020008 B (6 AZIR) Rectifier
17 10050092 e Speedometer
18 10010035 FEFRK 36D Brake switch
19 08010156 F R Main cable
50 10990002 HJH (MG5L-BS- battery (MG5L-BS-

C, 114%70%107)

C,114*70*107)

24 T



SHFE Fuel Tank

3 /°
16
12 13 14
15
10 9
%
5 5 O % R EADEE A Hiir pr (Unit P
NO Code name Chinese Description Q'ty $

1 05030084 WA (B Fuel tank
2 05050021 AR Oil Tank Cap
3 10060003 WA o2 Fuel Switch/Pet Cock
4 12010007 T 8.5 Fuel pipe Clip 8.5mm
5 06990001 it yERs Secondary filter
6 06030002 VRIE 4. 5%8. 5 (50cm) Fuel pipe 4.5*%8.5 (50cm)
7 01040004 Z3 e R Air cleaner
8 | 01030004-3 et = (B XD Carburator
9 01050112 VH B AR Muffler Front pipe
10 07020102 V=R oA Spring;muffler
11 01050113 NEREEE =R N Muffler cylinder
12 01050114 HERREE Muffler tailpipe
13 01990024 Lk Asbestos pad
14 02012213 HE R e Bracket;muffler
15 02012203 73 R AL Decorative connecting pipe
16 02012187 23 SR AL Decoration of air filter

525 T




R4, $WEE WHEEL, RIM

: @®

/2@/3

2

¥ = O %R A

NO Code name Chinese Description

1 06010112 ¥ R145/70-6 Tire 145/70-6

1 06010131 a4, 00-8 (FE4E) Tire 4.00-8

2 02040166 A Er CGNEED Front wheel ASSY(6 INCH
2 02040480 ATk s CRED Front wheel ASSY (8 INCH)
3 6202 RS 7K6202 RS Bearing 6202 RS

4 6201 RS Hh&6201 RS Bearing 6201 RS

5 12020001 (B P43 Rubber dust cover 43

6 190016 ST Valve stem

7 06010101 Ja kiR 18%9. 5-8 Tire 18%9.5-8

8 02040370 J5i $ME|STZE : 8%6. 68 Rear rim 7-5.0

9 12020002 BB A 5548 Rubber dust cover 43

%26 11




BEHBE Body covering & Absorber

10 11\. 12

FF #t = =R B X B
NO. Code name Chinese Description

1 03010721 B TR Front headlight cover
2 03010722 FlESH Engine cover

3 05010094 JHE H Seater

4 03030231 FH 224 Electrical box

5 07010205 JEIE Rear absorber

6 05020020 JHE I, Seater rail

7 11010018 Mt 7K A Watering can

8 06990099 AL (K260%525) Keetle tie

9 05020015 ot i Safety belt

10 06020092 D19fL%E @ 19 hole plug

11 | 06020157-2 @323 @ 32 hole plug

12 06020029 38k IR 38 Pressing block
13 06020030 30EH () 30 Pressure block (small)

27T W




MEZETE Tool Kit

'-1 (Y s——

ik 5 R E i i
NO.| Code name Chinese Description
1 16010006 K WE 22 T ] Dual-Purpose Screwdriver
2 16010005 12-14FF R4 F Open Spanner(12-14)
3 16010004 8-10F 1 R 4R TF Open Spanner(8-10)
4 16010007 16X K AL ZE B Spark Plug Box Spanner(S=16)
5 16010002 6mmp 75 AR T Socket Head Screw Wrench(6mm)
6 16010001 5mmP 7S P TF Socket Head Screw Wrench(5mm)
7 16990010 MZE T H Bag for Tools Kit
8 MEZE T H B R Tools Kit

& 28 T




